
Package leaflet: Information for the user 

 

FLUDITEC, 50 mg/mL syrup 

Carbocisteine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 5 days. 

 

What is in this leaflet 

1. What Fluditec is and what it is used for 

2. What you need to know before you take Fluditec 

3. How to take Fluditec 

4. Possible side effects 

5. How to store Fluditec 

6. Contents of the pack and other information 

 

 

1.  What Fluditec is and what it is used for 

 

This medicine makes the sputum less sticky and then it is easier to cough it up. 

 

This medicine is used for respiratory diseases in adults and adolescents from the age of 15, when there 

is a lot of sputum in the airways (difficulty in coughing up bronchial secretions). 

 

 

2.  What you need to know before you take Fluditec 

 

Do not take Fluditec 

- if you are allergic to carbocisteine or any of the other ingredients of this medicine (listed in 

section 6). 

 

Do not give Fluditec 50 mg/mL syrup to adolescents under 15 years old. The medicine is not suitable 

for them due to high active substance content. In children under 15 years Fluditec 20 mg/mL syrup 

with lower active substance content should be used. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before taking Fluditec. 

 

You need to see a doctor for first aid: 

- if you have a productive cough with purulent discharge or fever; 

- if you have a chronic (long-term) disease of the bronchi or lungs; 

- in case of peptic or duodenal ulcers; 

- if you are elderly; 

- if you simultaneously use medicines that can cause intestinal bleeding. In case of stomach or 

intestinal bleeding, it is recommended to stop the treatment. 

 

The use of this medicine must always be accompanied by voluntary efforts to cough up sputum. 



Treatment should not be continued if symptoms worsen. In such cases, consult your doctor for a re-

evaluation of the treatment. 

 

If in doubt, ask your doctor or pharmacist. 

 

Other medicines and Fluditec 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

Fluditec must not be used with medicines inhibiting the cough reflex. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

This medicine should only be used during pregnancy if it has been recommended by your doctor. 

You can breastfeed while using the medicine. 

 

Driving and using machines 

Fluditec has no known effect on the ability to drive or use machines. 

 

Fluditec contains sucrose, sodium, methyl parahydroxybenzoate (E218), sunset yellow FCF 

(E110) and glycerol 

This medicine contains 5.25 g of sucrose (sugar) in 15 ml. Patients with diabetes must take this into 

account. If your doctor has told you that you have an intolerance to certain sugars, consult your doctor 

before taking this medicine. May damage teeth. 

 

This medicine contains methyl parahydroxybenzoate (E218) and sunset yellow (E110), they can cause 

allergic reactions (including delayed reactions). 

 

This medicine contains 100 mg of sodium (this is a component of table/table salt) in 15 ml. This is 

equivalent to 5% of the recommended daily intake of sodium for an adult. 

 

 

3.  How to take Fluditec 

 

Always use this medicine exactly as your doctor or pharmacist have told you. Check with your doctor 

or pharmacist if you are not sure. 

 

Dosage 

The recommended dose is 1 measuring cap in the morning, noon and evening, between meals, not to 

exceed 3 measuring caps per day. 

1 measuring cap = 15 ml syrup = 750 mg carbocysteine. 

 

If you have the feeling that the effect of this medicine is too strong or too weak, talk to your doctor or 

pharmacist. 

 

Method of administration 

Oral. 

Rinse the measuring cap after use. Close the bottle again after use. 

 

Duration of treatment 

Treatment should be short. Treatment should not last longer than 5 days, unless otherwise instructed 

by your doctor. 

 

If you take more Fluditec than you should 



Contact your doctor immediately if you suspect overdose. Take the medicine package with you. 

 

If you forget to take Fluditec 

Do not take a double dose to make up for a forgotten dose. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4.  Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

- Gastrointestinal disorders may occur (e.g. abdominal pain, nausea, vomiting, diarrhea). If these 

side effects occur, it is recommended to reduce the dose. 

- Bleeding from the stomach or intestines is possible. Treatment should be discontinued. 

- Allergic skin reactions, e.g. itching, rash in the form of spots or pimples on the skin, hives, 

swelling of the face and / or neck, which can cause breathing difficulties and endanger the 

patient (Quincke's oedema). In this case, you must stop the treatment and consult a doctor 

immediately. 

- A brown or purple scaly skin lesion that may leave a discolored patch on the skin (fixed 

pigmented erythema). In this case, you must immediately consult a doctor. 

- A blistering rash with blisters on the skin, which may also appear in the mouth (erythema 

multiforme), bursting of blisters with peeling of the skin, which may spread to the whole body 

and endanger the patient (Stevens-Johnson syndrome).  

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5.  How to store Fluditec 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 25 ºC. 

Shelf life after first opening: 2 months 

 

Do not use this medicine after the expiry date that is stated on the bottle. The expiry date refers to the 

last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6.  Contents of the pack and other information 

 

What Fluditec contains 

- The active substance is carbocisteine. One mL of syrup contains 50 mg (5%) of carbocisteine. 

- The other excipients are: 

Glycerol, methyl parahydrohybenzoate (E218), saccharose, patent blue V, sunset yellow FCF 

(E110), sodium hydroxide, caramel aroma and flavouring*, purified water. 

 

Composition of caramel aroma and flavouring: levulinic acid, p-anisaldehyde, veratraldehyde, methyl 

anisate, ethyl anisate, benzyl cinnamate, 1,2-dimethoxybenzene, ethyl vanillin, coconut extract 

http://www.ravimiamet.ee/


(ethanol), vanilla extract (propylene glycol), almond oil, 4-methoxy acephone, methyl 

cyclopentenolone, 6-methylcoumarin, gamma-octolactone, piperonal/heliotropin, propylene glycol, 

triacetin, gamma-valerolactone, vanillin, 3-hydroxy-2-methyl-4-pyrone. 

 

What Fluditec looks like and contents of the pack 

The syrup is a pale green liquid with a brownish glimmer and caramel aroma. 

125 mL of syrup in glass bottle with polypropylene graduated measuring cup (20 mL). 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Laboratoire INNOTECH INTERNATIONAL 

22, AVENUE ARISTIDE BRIAND 

94 110 ARCUEIL 

France 

 

Manufacturer 

Innothera Chouzy 

Rue Rene Chantereau 

Chouzy-sur-Cisse  

41150 Valloire-sur-Cisse 

France 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

OÜ Retlando 

Aisa 8 

80017 Pärnu 

Tel. +372 5136092 

 

This leaflet was last revised in September 2022. 

 


